Ti-GLIDE CASSETTE FREE HUB
ingle Circlip Standard

PARTS LIST
Item Description

I. 'O'Ring (2 off)

2.  Spacer (I9mm for 135 axle)
(14mm for 130 axle)

3 Bearing 6001 2RS

4 Hub Body

5. Ratchet Ring (not shown)

6. Spindle

7 Bearing 6001 2RS

8. Spacer (I6mm long)

9.  Seal-lip

10.  Pawls (3 off)

1. Spring (3 off)

12.  Rotor Body

13.  Bearing 6001 2RS

14.  Circlip

15.  Spacer (I14mm long)

16. Bearing 6001 2RS

17. Spacer (7 speed conversion)

18.  Spacer (I Imm long)



